


70771  -  NOVEMBER 2006 REPRINT  -  OCTOBER 2007 

Fisher & Paykel Appliances 
5900 Skylab Road, Huntington Beach 
CA 92647 
Customer Care: (888) 281-5698 
Fax: (714) 372-7003 
www.dscappliances.com 
support@dscappliances.com 
 
COPYRIGHT © FISHER & PAYKEL LTD 2006  -  ALL RIGHTS RESERVED 

3 

PRODUCT 
Brand DCS 

Voltage 110V  60Hz 

Model CP-364GD 

Product Code 70771 
 



70771 

GUIDE TO USING THIS MANUAL 
The model covered by this manual is listed on the front cover. 
 
The information detailed in this manual is subject to change without notice.  The latest version is indicated by 
the reprint date and replaces any earlier editions. 
 
The front cover picture shows the type of product and may not necessarily be an exact image of the model 
covered by the manual. 
 
Kit Parts 
The components shown in italics with a part number are those parts in the kit which are available also as 
separate items.  In addition, some parts may be supplied with this kit which are not available as separate 
items and are therefore either not listed or a part number is not shown against the part description in this 
manual. 
 
Parts List Key 

NOT USED As a part, indicates the diagram part reference is not used in this manual. 
italics Kit components or parts included are shown in italics, refer to above notes: Kit Parts 

NI As a part reference, indicates the part is not illustrated on the diagram. 
 
5 

CONTENTS 
 

SEALED BURNER COMPONENTS.................................................................................... 6 

GRIDDLE COMPONENTS.................................................................................................. 8 

BURNER HANGER COMPONENTS ................................................................................ 10 

MANIFOLD COMPONENTS ............................................................................................. 12 

VALVE PANEL COMPONENTS........................................................................................ 14 

STRUCTURE COMPONENTS.......................................................................................... 16 

WIRING DIAGRAM ........................................................................................................... 18 

WIRING SCHEMATIC ....................................................................................................... 19 



70771 

6 

SEALED BURNER COMPONENTS 
 
 
 

 



70771 

7 

SEALED BURNER COMPONENTS 
REF PART DESCRIPTION 

1 210608 D BURNER CAP 
 210609 C BURNER CAP 

2 237631 RING, D-PORT ASSY 
 237629 RING, C-PORT ASSY 

3 211526 NUT W/CHAMFER 
4 210636 D SIMMER RING 

 210635 C SIMMER RING 
5 210913 VENTURI W/CHAMFER 
6 220449 D BURNER BASE W/CHAMFER 

 220445 C-BURNER BASE, ELECTRODE 
7 216694 VOLCANO PORC. 

 238177 VOLCANO EI C BURNER, PORC 
8 217994 KIT IGNITOR, SPRING AND CLIP 

 



70771 

8 

GRIDDLE COMPONENTS 
 
 
 

 



70771 

9 

GRIDDLE COMPONENTS 
REF PART DESCRIPTION 

1 238611 FLUE COVER GD11" CAST RD/RG486 
2 238554 COVER, GRIDLE ASSY 
3 237934 TRIM, GRIDDLE, LEFT 
4 211292 MS 8-32 X 1 PH TRUSS HD S/S 
5 237935 TRIM, GRIDDLE, RIGHT 
6 217333 GRIDDLE PLATE W/A ZDP/ZGU 
7 238297 BRACKET, BURNER SUPPORT, GRILL 
8 238899 MOUNT, HIS 11" GRIDDLE DCS 
9 238037 TRIM, FRONT GRIDDLE, 11" 

10 211541 IGNITER - (SMALL) 
11 237541 U-BURNER,  GRILL/GRIDDLE DCS 
12 238900 SUPPORT, GRIDDLE BURNER DCS 
13 238898 BAFFLE, AIR 11" GRIDDLE DCS 
14 211292 MS 8-32 X 1 PH TRUSS HD S/S 
15 211371 WASHER FLT SS #10  3/4 
17 211326 HEX BLT.1/4-20X1-1/4.3/4TH.SS 
18 211241 SMS 10-24X 1/2 PH TR TY 23 ZI 
19 211278 MS 10-24 X 3/8 PH TR HD SS 
20 215982 BRACKET IGNITOR GRILL 
24 211394 NUT HEX 10-24 KEPS SS 

 



70771 

10 

BURNER HANGER COMPONENTS 
 
 
 

 



70771 

11 

BURNER HANGER COMPONENTS 
REF PART DESCRIPTION 

1 210600 GRATE SIDES RDS36/48 
3 211146 FOOT GRATE 
5 211526 NUT W/CHAMFER 
6 211502 NUT SIMMER JET HOLDER 
7 210538 JET HOLDER MAIN D 16K NAT 

 220443 JET HOLDER MAIN 15K LP S/F BNR 
8 210588 JET HOLDER SIMMER NAT 

 210589 JET HOLDER SIMMER D LP 
9 232626 BURNER HANGER RDS36/48 

10 216875 TUBING SIMMER FRONT RDS36/48 
11 216877 TUBING SIMMER REAR RDS36/48 
12 216876 TUBING MAIN REAR RDS36/48 
13 216874 TUBING MAIN FRONT RDS36/48 
14 210535 JET HOLDERS C 12K 

 210542 JET HOLDER MAIN 12K LP SINGLE 
 



70771 

12 

MANIFOLD COMPONENTS 
 
 
 

 



70771 

13 

MANIFOLD COMPONENTS 
REF PART DESCRIPTION 

1 211860 CORD SET POWER SUPPLY RGS/CS 
2 238382 TRANSFORMER, 120/230V, 30ma 
3 211540 TERMINAL BLOCK 
4 211812 REIGNITION MODULE 4PT 
5 210803 SINGLE THERMAL VALVE (18K) NAT 
6 216965 TUBING GRID/GRILL ZDP/ZGU 
7 216946 BRACKET THERMAL VALVE 
8 237833 FRONT BAFFLE 366 
9 238756 MANIFOLD 36", W/A 

10 210896 VALVE DUAL FLOW 6 OC 
 210897 VALVE DUAL FLOW D 

11 210506 CLAMP VALVE 
12 211342 HEX HD BOLT 10-32 X 1 FULL ZN 
14 238804 ADAPTER, 9/16-24 THRD. (M) 
16 211804 SWITCH IGNITOR 
17 210508 C-CLIP VALVE STEM 
18 212164 ELBOW 1/2 - 1/2 FEMALE 
19 221766 PIPE 1/2 NPT X 20.00 L 
20 210663 REGULATOR LP/NG 
21 212132 NIPPLE- 1/2 NPT X 4 
22 238271 BRACKET, RECEPTICAL 
23 211270 MS 6-32 X 1/2 PH PN HD ZN 
24 211396 NUT HEX 6-32 KEPS ZN 
25 211517 WASHER FELT 1/2 OD-1/8 ID-.06 
NI 238105 4 BURNER HARNESS 364 
NI 239058 IGNITER WIRES 4-BURNER RGT364 
NI 238107 GRIDDLE HARNESS RD/RG/CP 

 



70771 

14 

VALVE PANEL COMPONENTS 
 
 
 

 



70771 

15 

VALVE PANEL COMPONENTS 
REF PART DESCRIPTION 

1 238521 PANEL, ETCHED VALVE, CP-364GD 
2 238017 GRIDDLE T-STAT 
3 211419 LOGO - CLIP 
4 237567 BADGE, 2.42" 
5 211300 SCREW 8-32 X 1 TORX FL HD 
6 237579 LENS, INDICATOR 
7 237591 BEZEL, 0.375 CNTR HOLE 
8 240540 KNOB-SKIRT ASSY (RD GDL) 
9 237578 LENS, BEZEL 

10 240538 KNOB-SKIRT ASSY (TOP BURNERS) 
11 237577 BEZEL 
12 238282 MOD LIGHT PILOT 120/240V BLUE 
13 238283 CLIP LIGHT PILOT DCS 
14 211267 SMS 6-32 X 3/8 PH TR TYPE F SS 
15 239472 MS 6-32 X 1/4" SS, PH TR HD 

 



70771 

16 

STRUCTURE COMPONENTS 
 
 
 

 



70771 

17 

STRUCTURE COMPONENTS 
REF PART DESCRIPTION 

1 239311 INSERT, TRIM BACK CP-36 
2 239320 TRIM BACK CP-36 LONG 
3 239319 LEADING LEDGE CP-36 SHORT 
4 237750 COOK TOP, INNER GRIDDLE RDT364 
5 211279 MS 6-32 X 5/8 PH RD HD SS 
6 211393 NUT HEX 6-32 KEPS SS 
7 211410 NUT W/RET 8-32 
8 237737 SHIELD RD/RGS48 X-VENT GRIDDLE 
9 211254 SMS 10-32x 5/16 PAN PHIL TY F 

10 231114 INSULATION BACK C36 
11 237601 BURNER BOX W/A 36 
12 237738 SIDE, BURNER BOX 36 & 48 RIGHT 
13 216413 INSULATION SIDE 
14 232166 SIDE INSUL RET CS36 R/H 
15 210995 GROMMET - ADJUSTBLE 
16 232225 BRACKET PIPE HOLD 
17 237604 SLIDE MOUNTING BRACKET 
18 211238 SM 10 X 1/2 SL TD HWH SMS, ZIN 
19 237765 DRIP PAN TRAY 48 
20 234215 DRIP PAN ZDP/ZGU 36/48 
21 237830 HANDLE DRIP PAN RGT / RDT 366 
22 237718 SLIDE DRIP TRAY 
23 231116 INSULATION BASE C36 
24 238871 RETAINER, BOTTOM, INS, CP-36 
25 232167 SIDE INSUL RET CS36 L/H 
26 216413 INSULATION SIDE 
27 237739 SIDE, BURNER BOX 36 & 48 LEFT 
28 238872 RETAINER, BACK, INS., CP-366 
29 211596 EDGE LINER BLACK 

 



70771 

18 

WIRING DIAGRAM 

 



70771 

19 

WIRING SCHEMATIC 

 


	SEALED BURNER COMPONENTS 
	 GRIDDLE COMPONENTS 
	 BURNER HANGER COMPONENTS 
	 MANIFOLD COMPONENTS 
	 VALVE PANEL COMPONENTS 
	 STRUCTURE COMPONENTS 
	 WIRING DIAGRAM 
	 WIRING SCHEMATIC 



